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Newlife Medicals Pvt. Ltd.
provides wide range of quality Veterinary
Products into different therapeutic segments

Cephalosporin Antimalarial

Antibiotics Anti- fungal

For further information please contact:

newlifemedicals@gmail.com www.newlifemedicals.com



Finished Dosage Forms

BOLUS

lvermectin 12 mg

lvermectin 12 mg

Ilvermectin 100 mg

Amoxycillin 1500 mg

Albendazole 400 mg

Albendazole 3000 mg

Albendazole 3000 mg + Ivermectin 100 mg

Ciprofloxacin 1500 mg

Fenbendazole 3000 mg

Fenbendazole 3000 mg, lvermectin 100 mg

Ofloxacin 1200 mg

Ofloxacin 1200 mg, Ornidazole 2700 mg

Ofloxacin 600mg,Tinidazole 1800mg

Metronidazole 1000 mg, Furazolidone 200 mg, Loperamide HCI 4 mg

Ferrous Sulphate 1000 mg, Cobalt Oxide 200 mg, Copper Sulphate 50 mg, Vit B12 20 mcg, Dried Yeast 300 mg
Enrofloxacin 2000 mg

Ferrous Fumarate 1500 mg, Vit B12-75 mcg, Folic Acid 7500 mcg

Probiotic with Enzyme, Vitamins,Amino Acid, Trace Mineral & Other Metabolites

Live Yeast Culture 1500 mg., Amino Acid 1000 mg., L-Sporogenes, Culture 20 million CFU, Liver Extract 5 mg,
Cyproheptadine HCL (anhydrous) 6mg, Niacin 400 mg, Magnesium Trisilicate 400 mg

Aceclofenac 200 mg, Paracetamol 1500 mg, Chlorzoxazone 1000 mg
Aceclofenac 500 mg, Paracetamol 1500 mg

Aceclofenac 300 mg, Paracetamol 1500 mg, Serratiopeptidase 75 mg
Meloxicam 100 mg, Paracetamol 1500 mg

Meloxicam 100 mg, Paracetamol 1500 mg, Chlorzoxazone 1000 m

Antimony Pot. Tartrate 2000 mg., Ferrous Sulphate (dried)-2000 mg, Copper Sulphate 50 mg,
Cobalt Chloride 100 mg

Nimesulide 400 mg, Paracetamol 1500 mg
Oxyclozanide 1000 mg., Levamisole 500 mg
Oxyclozanide 4000 mg., Levamisole 2000 mg
Oxytetracycline Hydrochloride 500 mg

SUSPENSION

Albendazole 125 mg/ml - 30 ml / 90ml

Albendazole 125 mg, Ilvermectin 5 mg/5 ml - 30 ml
Simethicone 1%, Dill Oil 0.5% 100 ml

Cephalexin 4000 mg - 60 ml

Ciprofloxacin 125 mg, Tinidazole 150 mg/5ml - 60ml
Enrofloxacin 10% Oral Solution - 100 ml /1 lit

Ofloxacin 50 mg., Ornidazole 125 mg / ml - 60 ml
Oxyclozanide 6% w/v + Levamisole 3% w/v - 90 ml / 30 ml

OINTMENT & LOTION

Gama BHC 0.1% & Proflavine Hemisulphate 0.1% with Cetrimide 0.45% - 30 gm
Povidone lodine 5% - 500 ml

Povidone lodine 5%, Metronidazole 1% - 60 ml / 500 ml

Gamma Benzene Hexachloride 1.0 %, Cetrimide 0.1 % - 100 ml




Finished Dosage Forms

INJECTION

e Ceftiofur 1gm with water
« Ethamsylate 125 mg/ml 10 ml / 30 ml
+  Ofloxacin 40mg/ml 10ml - 30ml / 99ml

e Sodium Acid Phosphate 40.3 % Equivalent to
Phosphorus 80 mg/ml 10 ml / 30 ml

* Toldimphos Sodium 200 mg - 30 ml

» Paracetamol 150/ml 10 * 2 ml - 30 ml / 90 ml

* Vit C 250 mg/ml, Citric Acid 30 ml

* Analgin 500 mg, Chlorbutol 0.4%/ml - 30 ml

« Atropine Sulphate Tmg/ml 10 ml - 30 ml / 99 ml

» Tramadol 25 mg, Paracetamol 150 mg 30 ml / 99 ml

* Betamethasone Sodium Phosphate 4mg/ml -5 ml /
10 ml

¢ Vit B12 500mcg, Cholecaliferol 5000I1U, Calcium
Glucolactobionate 137.5 mg - 30 ml

e INJ. Cefoperazone 3000 mg & Sulbacatam 1500 mg
with water

e Cefotaxime- 3000 mg, Sulbactam 1500 mg with
water

« Chlorpheniramine Maleate 10mg/ml - 30ml / 99ml
« Dexamethasone 4 mg /ml - 30ml

* Nandrolone Deconate 50 mg + syringe 1 ml

» Dicyclomine HCI 10 mg/ml - 30ml

» Enrofloxacin 100 mg/ml or 10% - 15 ml / 30ml / 50
ml / 99ml

* Enrofloxacin 200mg/ml or 20% - 30ml / 99ml
* Frusemide 50 mg/ml - 10 ml

* Triamcinolone Acetonide 2ml - 2 ml

«  Gentamicin 40mg /ml - 2ml / 30ml / 99ml

¢ Methylcobalamin 500 mcg, Pyridoxine HCI 50 mg,
Nicotinamide 50 mg, Benzyl Alcohol 2% w/v /ml -
50 ml

» Cyanocobalamin 1000 mcg/ml 30 ml / 99ml

e Vitamin B1 25 mg, Vit B2 50 mg, Niacinamide 50mg,
Vit B12 50mcg / ml - 10ml / 30ml

¢ Phenylbutazona 200 mg, Sodium Salicylate 20 ml -
30 ml

* |vermectin 10mg/ml Iml /10ml / 50ml / 99ml
+ lvermectin 100mg , Chlorsulan 100 mg / ml 10 ml

» Aceclofenac 100 mg, Paracetamol 150 mg / ml
30ml /99 ml

* Meloxicam 5mg / ml 30ml / 99ml

* Meloxicam 5 mg+Paracetamol 150mg / ml 30ml /
99ml

» Potassium Chloride 20% w/v 10x10ml
« Levofloxacin 100 mg/ml 30ml / 50ml / 99ml

e Cyanocobalamine 10mcg, Niacinamide 100mg, Liver
Injection Crude 0.66ml - 30ml / 50ml / 99ml

* Meropenem 250 mg / 500 mg with water

* Meropenem 1000 mg, Sulbactam 500 mg
with water

¢ Meropenem 1000 mg with water
*  Amikacin 500 mg /2ml. - 2ml / 50ml / 99ml
» Nimesulide 100 mg/ml - 30 ml

Nimesulide 100 mg, Paracetamol 150 mg/ml - 10 ml /
30ml / 99ml

Oxytetracycline 50mg, Lignocaine 2% / ml - 30ml /
99ml

Pheniramine Maleate 22.75 mg/ml - 30 ml / 99 ml
Prednisolone 10 mg/ml - 10ml

Piperacillin 4000 mg, Tazobactam 500 mg with water
Piroxicam 20mg/ml - 10ml / 30ml / 50ml

Piroxicam 20mg, Paracetamol 150 mg/ml - 10ml / 30ml
/50ml /99ml

Sulphadimidine 1000 mg/ml - 99ml

Amoxycillin 1000 mg. + Cloxacillin 1000 mg. with water
Amoxycillin 1500 mg. + Cloxacillin 1500 mg. with water
Amoxycillin 2000 mg. + Cloxacillin 2000 mg. with water
Amoxycillin 2000 mg. + Sulbactam 1000 mg. with water
Amoxycillin 3000 mg., Sulbactam 1500 mg. With water
Ampicillin 1000 mg. + Cloxacillin 1000 mg. with water
Ampicillin 1500 mg. +Cloxacillin 1500 mg. with water
Ampicillin 2000 mg. +Cloxacillin 2000 mg. with water
Ceftriaxone 250 mg / 500 mg with water

Ceftriaxone 1000 mg. with water

Ceftriaxone Sodium 2000 mg. with water

Ceftriaxone 4000 mg. with water

Ceftriaxone 2000 mg., Sulbactam 1000 mg. with water

Ceftriaxone Sod 3000 mg., Sulbactam 1500 mg. with
water

Piroxicam 10mg, Pitofenone 2mg, Fenpiverinium 0.02% -
30 ml /99 ml

Ceftriaxone 1000 mg., Tazobactam 125 mg/ml with
water

Ceftriaxone 3000 mg., Tazobactam 0.375 gm with
water

Ceftriaxone 250 mg+Tazobactam 31.25 mg with water
Ceftriaxone 4000mg, Tazobactam 500 mg with water
Ceftriaxone 500 mg, Tazobactam 62.5 mg with water
Amoxycillin 1500 mg., Dicloxacillin 1500 mg. with water

Amoxycillin 2000 mg., Dicloxacillin 2000 mg. with
water

Ceftizoxime 2500 mg, Sulbactam 1250 mg with water
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Newlife Medicals we are group of companies having
strong network & presence in Globe.

Newlife Medicals

your trusted life line !

Newlife Medicals Pvt. Lid.
1020 & 1021, 10th Floor, Maple Trade Centre, Nr. Surdhara Circle
SAL Hospital - Satadhar Road, Thaltej, Ahmedabad - 380054, India.

Newlife Medicals (USA), INC
146 Donmoor Ct, Garner, NC 27529

Newlife Biopharma Limted
4 Waterloo Road, Balls Bridge, Dublin 4 D04 AQOX, Ireland

For business opportunities & strategic tie ups, please contact

Mr. Ankit Shah
+91 9898255874, +1 610 615 1483 @ ankit@newlifemedicals.com

Ms. Dhwani Munshi
+91 7208557162, +91 7045361354 @ dhwani@newlifemedicals.com




